



Energieweg 47 | Oosterhout | 4906 CG
 T +31 (0) 0168 357755 | F +31 (0) 168 380227
 E info@dkmtools.nl | W www.dkmtools.nl

TESTING CERTIFICATE

TO: DKMtools.nl

Date of issue: 25th, March, 2023

Add: Energieweg 47 | Oosterhout | 4906 CG

Tel: +31 (0) 0168 357755

No.: 24022719

Product Name: 13mm DSLL Alloy Steel Forged Lashing Lever	Grade&Size: G80-13mm
Quantity: 100pcs	Standards: GB/T16856-1997

Item No	Item Name	Material	Heat No.
1	Lever	40Cr-30MM	WB220103166
2	Small Hook	40Cr-30MM	WB220103166
3	3 Welded Links	20Mn2	22011840A

Chemical Component

Heat No	Size	C %	Si %	Mn %	S %	P %	Cr %
WB220103166	30mm	0.40	0.24	0.53	0.011	0.019	0.87
WB220103166	30mm	0.40	0.24	0.53	0.011	0.019	0.87
22011840A	14mm	0.20	0.23	1.53	0.010	0.018	0.02

Tension Lever Description&Strength Characteristics

Serial No.	Contents	Result
1	Surface Finished:	Dark green color
2	Actual Breaking Load:	Average 212.23KN
3	Marking:	Standard marking
4	Test Date:	25-March-2023
5	Final Result	Approved

We certify that the listed above have been produced in accordance with the requirements of the above mentioned Standard.

INSPECTOR: *David*

Q.C.MANAGER:

Manufacturers of: Lifting Slings, Round Slings, Cargo Lashings, Lifting & Hoisting Equipments, Material Handling Equipments, Steel Wire Ropes, Marine & Rigging Hardware, Tools,



TESTING CERTIFICATE

TO: DKMtools.nl

Date of issue: 25th, March, 2023

Add: Energieweg 47 | Oosterhout | 4906 CG

Tel: +31 (0) 0168 357755

No.: 24022719

Product Name: 11mm G80 Alloy Steel Forged Chain Lashing	Grade&Size: G80-11mm
---	----------------------

Quantity: 100pcs	Standards: GB/T16956-1997
------------------	---------------------------

Item No	Item Name	Material	Heat No.
1	Lever	40Cr-28MM	WB023031123
2	Small Hook	40Cr-30MM	WB023002174
3	3 Welded Links	20Mn2	2301170A

Chemical Component

Heat No	Size	C %	Si %	Mn %	S %	P %	Cr %
WB023031123	28mm	0.41	0.23	0.56	0.011	0.015	0.85
WB023002174	30mm	0.42	0.21	0.54	0.011	0.016	0.86
2301170A	12mm	0.20	0.20	1.56	0.010	0.017	0.01

Tension Lever Description&Strength Characteristics

Serial No.	Contents	Result
1	Surface Finished:	Red Color Painted
2	Actual Breaking Load:	Average 159.28KN
3	Marking:	Standard marking
4	Test Date:	25-March-2023
5	Final Result	Approved

We certify that the listed above have been produced in accordance with the requirements of the above mentioned Standard.

INSPECTOR: *David*

Q.C.MANAGER:

Manufacturers of: Lifting Slings, Round Slings, Cargo Lashings, Lifting & Hoisting Equipments, Material Handling Equipments, Steel Wire Ropes, Marine & Rigging Hardware, Tools,

